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1.1 Application Details/ ¥ i5 A & #}

Name JAMPO Industrial Co., LTD

o 3] 4 FE BT E A R4

Address No. 150, lane 1, Sec1, Chang rong Rd., Gueiren Township, Tainan
County 711 Taiwan

b4k £ 2 BMF LM EFRE & —B&150k

Contact Potsan Weng

RN 1

Telephone +886-6-2781588

& E +886-6-2781588

Fax +886-6-2782997

%A +886-6-2782997

Mobile telephone /

F #% /

Email info@jambo.com.tw

B info@jambo.com.tw

Manufacturer name

1.2 Manufacturer & Buyer/4 Z 5 fo 5 %

JAMPO Industrial Co., LTD

£EH BT R AH M)

Address No. 150, lane 1, Sec1, Chang rong Rd., Gueiren Township,
Tainan County 711 Taiwan

kb S E GRS M ESER B350

Contact Potsan Weng

it 45 A EER s

Telephone +886-6-2781588

=1 +886-6-2781588

Fax +886-6-2782997

LY +886-6-2782997

Mobile telephone
F 4%

/
/

Email info@jambo.com.tw

pog info@jambo.com.tw
Buyer name Normal users / customers
BE — MR B
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1.3 Description of the Test ltem/]3:X 4 &
Sample name : 100% Acrylic solid surface sink
o g% . BANE-SALL K
Model No. . JB-450/.JB-230/ JB-880/ JB-430 / JB-780 / JB-460
Froan A 5E . JB-450/JB-230/JB-880/ JB-430 / JB-780 / JB-460
Brand name . JAMBO
A . JAMBO
Condition of sample{s) : EFFECTIVE
e ok ik . AR
2 Test Results /)3 & R
2.1 General Information/#%/L
2.1.1 Description of the Sample/tk & 4t il
Sample name : 100% Acrylic solid surface sink
HEEA D EBE AT AL M
Model No. : JB-450/JB-230/ JB-880/JB-430 / JB-780/ JB-460
Hedn A B8 - JB-450/JB-230/ JB-880/ JB-430 / JB-780 / JB-460
Brand name : JAMBO
Gk ;. JAMBO

2.1.2 Sample Receiving Date//x % 8 #1

Jan. 26, 2010
2010401 A 26 H

2.1.3 Testing Period/#]:X 8 #

Jan. 26, 2010 to Apr. 9, 2010
201001 A 26 B 220105504 A1 09 &

2.1.4 Test Requested/:]:X & K

1) As specified by applicant, to determine the Lead, Cadmium, Mercury, Hexavalent
Chromium and PBBs & PBDEs content in the submitted sample in accordance with
Directive 2002/95/EC (RoHS).
¥ A 45 R ARAE 2002/95/EC (RoHS) 45 4R L thoh 64 ~ 45 ~ & ~ M4 ZRM K
fe b KB A E -
2) To determine the Phthalates Content for compliance with European Commission
2007/19/EC (2002/72/EC amendment) relating to plastic materials and articles intended
to come into contact with foodstuffs.

The measurement results only apply to the submitted samples,
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1Ay 1 B 0 B H Mk Bl s R B 1A 20071 9/EC(2002/T2/ECH53T15 &) 0 5% A — F B A5
(B4 H )4 R -

3) To determine the Specific Migration of Phthalates for compliance with European

Commission 2002/72/EC and its amendment 2007/19/EC relating to plastic materials

and articles intended to come into coniact with foodstuffs.

f1f M B A8 o W H R B L B 454 2007/19/EC(2002/72/ECH5 3145 4) 69 5k K = F B Ag
(BALBDAF T BB R -

4) As specified by applicant, to determine the volatile organic compound content in the

5)

6)

2.1.5
1

2)

3)

submitted sample.
PHALBEHAR LA THEREFRILEGHY S -
Antibacterial activity testing: Staphylococcus aureus(ATCC 8538), E.coli(ATCC 8738).

WRE MR 2% e d HkiE (ATCC 6538) , KRApiZ1 (ATCC 8739)

Resistance to fungi testing: Aspergillus nigen(ATCC9642), Aureobasidium
Pullulans(ATCC15233),Penicillium pinophilum(ATCC11797),Chaetomium
globosum(ATCC6205), Trichoderma virens(ATCC9645)

HEREAME: EdEE (ATCC9642) . & ¥ EH (ATCC15233) , s F HH
(ATCC11797 ) , E£.4% 1 (ATCC6205) , &R E @ (ATCCO645)

Test Method /83X 7 ;&
RoHS test method /1] 3 F %

Test ltem(s) Test Method
38 8 AR &
;’fad (Pb) US EPA3050B
;ﬁdmmm (Cd) EN1122: 20018
l;gemuw (Ha) US EPA3052
E-hfrg ?z:um VI (Cr VI) US EPA3060A Fo US EPA 7196A
PEBs
e US EPA3540C
PBDEs
i US EPA3540C

Sample preparation in accordance with ASTM D3421 | followed by analysis by GC/MS.

%% ASTM D3421 7% 5 S22 4k &% - R M RAR & - F 3w A K & 547 -

Sample preparation with reference to EN 13130-1: 2004 with selection of stimulant and
condition, followed by analysis by GC/MS.

%1% FEN 13130-1: 2004 iE SRR Fo R BAE IR SR TRE » KRB A R E-FT#
BREESH -

The measurement resuits only apply to the submitted samples
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4) With reference to ISO 17226:2003, analysis was performend by LC.
With reference to headspace-GC-FID Method.
£ IS0 17226:2003, #% A Je 48 &%k R &
¥ A 18 %2-GC-FID ik -

5) 1S0O 22196:2007(E) Plastics-Measurement of Antibacterial Activity on Plastics Surfaces.
ISO 22196:2007(E) @ U Sk @mAL@E N B F % -

8) ASTM G21-1996(Reapproved 2002) Standard Practice for Determining Resistance of
Synthetic Polymeric Materials to Fungi.
ASTM G21-1996 (2002f53TH) & A& % » FHATIL A B M6 B AL -

2.2 Results/4 %

2.2.1 RoHS test result /| RoHS A4 &

Test Iitem(s) Unit Limit R:;uh

MIRA Fa BB T [ Noz | Nos | No4 | Nos
;:;"ad Gt makg | 1000 | ND. | ND. | ND. | ND. | ND.
rep mgkg | 100 | 8 | ND. | ND. | 13 | ND.
- (Hg) mgkg | 1000 | ND. | ND. | ND. | ND. | ND.
i“gg”m VI Chromium(CrVI) | g | 1000 | ND. | ND. | ND. | ND. | ND.
i mokg | 1000 [ ND. | ND. [ ND. | ND. | ND.
_’“_"_'?;‘;;‘%"wbip“e“"' mokg | — | ND. | ND. | ND. | ND. | ND.
Ej?g’ﬁ;fgfip“e”y’ mokg | -~ | ND. | ND. | ND. | ND. | ND.
T:_'t;g’;%‘?gphe"y' makg | — | ND. | nND. | ND. | ND. | ND.
E"}é_@%’%’"omp"e”‘" mokg | — | ND. | ND. | ND. | ND. | ND.
e mgkg | -~ | ND. | ND. | ND. | ND. | ND.
;‘ifg;;tmobwhew' mgkg | — ND. | ND. | ND. | ND. | ND
:ig?;;‘gmbiphe"y’ mgkg | — | nD. | ND. | ND. | ND. | ND.

{ to be continued )
(AT &)

The measurement results only apply to the submitted samples.
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%;gﬁ?gbiphe“y' mghkg | — ND. | ND. | ND. | ND. | ND.
%’;{aﬁ;&m"dip“e“” moka | — | ND. | ND. | ND. | ND. | ND.
Decabromodphery! mfa | — | ND. | ND. | ND. | ND. | ND.
o mgkg | 1000 | ND. | ND. | ND. | ND. | ND.
'ﬁ"_‘;;f’;’;gd“’he“" L mgkg | - | ND. | ND. | ND. | ND. | ND.
g?;°2¥;i“e"y' athey mgkg | — | ~nD. | nD. | ND. | ND. | ND.
Ebg__"_’“gge“y' other mokg | — | ND. | ND. | ND. | ND. | ND.
E;;?gg{mﬁfﬁdiph""" oaor mokg | — | ND. | ND. | ND. | ND. | ND.
Pﬁegaﬁﬁgdiphe"“ other makg | — | ND. | ND. | ND. | ND. | ND.
iﬁg’__’;ﬁ;";mhe"y' e mgkg | — | ND. | ND. | ND. | ND. | ND.
Zigfz’;fdip“e"" st mokg | — | ND. | ND. | ND. | ND. | ND.
e mgkg | — | ND. | ND. | ND. | ND. | ND.
iﬂ’;\?ﬁ";ﬁmﬁfp“en”' ather mokg | — | ND. | nD. | ND. | ND. | ND.
[_l’i‘;_'f_r;{"&;diphe"" e mgkg | — | ND. | ND. | ND. | ND. | ND.
Note/x st ;1. Specimens, which requested to determine Cadmium, Mercury and

Lead content, have been dissolved completely.
o P ZRAZ 85 RS ELTLEMR-
2. N.D. = not detected (less than MDL)
N.D. = R B (h 7 F ik h IR{E)
3. N.A. = not applicable
N.A. = R85 A
4.1 mg/kg=1 ppm=0.0001%=1 £ /T &

The measurement results only apply to the submitted samples.
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2.2.2 Phthalates Content in Plastic Samples/ it} & Pk K — F @t s5( /L&) AR

CAS No. Result Maximum
b smcgine| MOL | SR | permissible Limi
A 5 9% " "No1 | & A #3% m i (marka)
Di-n-decyl Phthalate DNDP Absent
- W SRS 84-77-5 30 N.D. P
n-decyl n-octyl Phthalate Absent
WK = F B — 85 NDNOP HS0r3 30 ND. P
Di-n-octyl Phthalate DNOP Absent
B - - T P 117-84-0 30 N.D. P
Di (2-ethylhexyl) Phthalate
R T —_(2-z i L) 117-81-7 30 98 1000
it DEHP
Dibutyl Phthalate DEP 84.74.2 30 ND. 500

MR F e =T
Diisononyl Phthalate DINP

o 8515-48- N.D.
PSR SR LT B 159 ek
Diisodecyl Phthalate DIDP

R T N P 26761-40-0 100 N.D. 1000
R e | smesd 30 N.D. 1000
Note/3x 8% : 1. N.D. = not detected (less than MDL)

N.D. = Rkt R F ke B IRE)
2. MDL = Method Detection Limit
MDL = ikt B RAE

The measurement results only apply to the submitted sampies.
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2.2.3 Specific Migration of Phthalates/si X — 7 &% 85 4% & B 45 334

Simulant used: Deionized Water
Test condition; 100 deg. C, 4 hours

P AR AT ARk

Al 1003 KE » 408

CAS No Specific Maximum
Test Items % B AL i MDL Migration Permissible Limit
RiXR A 5A{% (mg/kg) | #EEHE &R A RAE
SN No.1 (mg/kg)
Di-n-decyl Phthalate DNDP iz
Sr-THELG - - o (Sum of three/ = #
n-decyl n-octyl Phthalate 118-07-3 b ND 2 u) -
B R — ¥ B — %585 NDNOP ' i 5
Di-n-octyl Phthalate DNOP| 117-84-0 3 o
BR PR — ¥ ) T
Di (2-ethylhexyl} Phthalate 117-81-7
BER-_gEg-(-zhe i) 0.25 N.D. 1.5
B DEHP
Dibutyl Phthalate DBP|  84-74-2
5% = F % = T ik 0.05 N.D. 0.3
Diisononyl Phthalate DINP| 68515-48-0
i B N.D. 9
R TR A ’
Diisodecyl Phthalate DIDP| 26761-40-0
G- T = A - i 8
Benzylbutyl Phthalate BBF 85-68-7
BE =P A T : e w
Diallyl Phthalate DAP| 131-17-9
PP BT 0.01 N.D. 0.01
Simulant used: 3% Acetic Acid
Test condition: 100 deg. C, 4 hours
i P AL SR 3% B B
AR 1008 KR - 4y
CAS No Specific Maximum
Test items P SL MDL Migration | Permissible Limit
#3498 8 %%5% (mg/kg) | #5888 F | HEAAHMRME
o No.1 (mg/kg)
Di-n-decyl Phthalate DNDP
B FRESERE i e e P
n-decyl n-octyl Phthalate 119-07-3 0.4 N.D 5 -
X — F Bk — K% NDNOP : - ?-5”)
Di-n-octyl Phthalate DNOP
= PR = e 117-84-0 0.2 N.D.

The measurement results only apply to the submitted samples.
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Di (2-ethylhexyl) Phthalate
shx—Fag —(2-¢ ke k) 117-81-7 0.25 N.D. 15
Bg DEHP
Dibutyl Phthalate DBP
; i .D. 0.3
&% =~ T 84-74-2 0.05 N.D
Diisononyl Phthalate DINP
Y - W~ BT 68515-48-0 1.5 N.D. 9
Diisodecyl Phthalate DIDP
WY - T ek - B as 26761-40-0 g & N.D. 9
Benzylbutyl Phthalate BBP
: -68- .D. 0
HE-FHEAATE il ’ s ’
Diallyl Phthalate DAP
- “ =17= : .D. 0.
Bh - B Ek = 5 ks 131-17-9 0.01 N.D 01
Simulant used: 95%ethanol
Test condition: 100 deg. C, 4 hours
PR R4 ER . 00%iE
BEAE . 1004k KO - 40 B
Specific Maximum
Test Items ; J; ?bﬁlf Sc. MDL Migration | Permissible Limit
g e H;‘%{ (mg/kg) | HEEHE | RKAALFMRMA
Y No.1 (mg/kg)
Di-n-decyl Phthalate DNDP e
ok il SR d it i - {Sum of three/ =%
n-decyl n-octyl Phthalate 119-07-3 04 ND 2 40) -
BiOK—F 8% — %8 NDNOP ) - 5
Di-n-octyl Phthalate DNOP
W - e -~ A 117-84-0 0.2 N.D.
Di (2-ethylhexyl) Phthalate
R Fag—(2-z%a i) 117-81-7 0.25 N.D. 1.5
] DEHP
Dibutyl Phthalate DBP
K= P =T S 84-74-2 0.05 N.D. 0.3
Diisononyl Phthalate DINP
-48- 5 N.D.
- T -8 T 68515-48-0 1 9
Diisodecyl Phthalate DIDP 26761-40-0 15 ND 9
R = kA e ' e
Benzylbutyl Phthalate BBP Y
W= P Yk T A 85-68-7 3 N.D. 30
Diallyl Phthalate DAP
e L P 131-17-9 0.01 N.D. 0.01

Note/:x ## 1. N.D. = not detected (less than MDL)

The measurement results only apply to the submitted samplas.
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N.D. = Kt 5 Ch A iEf R4
2. MDL = Method Detection Limit
MDL = Z ik4 H FR{A
2.2.4 VOC content /45 F ML S M& & &
Test ltem(s) Test Methods MDL Result/ & £
I EKoE 8 MR ik (mg/L) No.1
Formaldehyde With reference to ISO N.D
W 17226:2008, analysis was £hes
performend by LC 5
Acetaldehyde % #ISO 17226:2003, N.D.
L P AR B3R
Toluene
i 1.0
¥R
Ethylbenzene
3 N.D.
[FF- headspace-GC-MS
Xylene method
—F % T %-GC-FID i e 2,
Styrene
i, N.D.
ROy
para-dichlorobenzene N.D
H-—#R <

2.2.5 1S0O 22196:2007(E) Plastics—Measurement of Antibacterial Activity on
Plastics Surfaces/ ISO 22196:2007(E) # #} % &h & @miv B M A 318 4 'k

Test sample : No.1 8/ 3845 &: No.1

Microorganism
) 2 Count (cfu/mL) Percent
Tes; qh;éte:l[‘?:(sj Test M;fjr;({r}rjganlsm i R A (cfwimL) Reducion
A ‘ Zero Time | 24Hours A
0]~ B 24/ uf
Test
ISO ATCC 6538 :
22196:2009(E) | Staphylococcus |  S2mPle = 1.3x10°
Aureus et 96.39%
ATCC 6538 : gg{f:; ?; . ) '
R T T 2.1x10 3.6x10
PEEHNBHKE B
ATCC 8739: Test
E. coli Sample = 2 6x10° 98.27%
ATCC 8738: A AR

The measurement resulis only apply to the submitted samples.
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KIBE Control
Sample 1.6x10° | 1.5x10°
$E H B

2.2.6 ASTM G21-1996(Reapproved 2002) Standard Practice for Determining
Resistance of Synthetic Polymeric Materials to Fungi /ASTM G21-1996

(2002153THR) & Ak o FH LA B ey 0 X
Test sample : No.1 3|3tk 5b: No.1

Test Culture Gonesutotion of Level (after 28 days)
Sk i p spores(spores/mL) %% (28 % 1% )
iR (e F $imlL) i

Aspergillus niger (ATCC9642)
E b E (ATCCO642)
Aureocbasidium
Pullulans (ATCC15233)
4 ¥ 448 K 1§ (ATCC15233)
Penicillium
pinophilum (ATCC11797)
ok b & @ (ATCC11797)
Chaetomium
Globosum (ATCC6205)
£ 4% (ATCC6205)
Trichoderma
virens (ATCC9645)
@ B E H (ATCC9645)

: 2Grade
2.5x10 5%

Note/ i i% - 1. According to ASTM G21-1996(Reapproved 2002) Standard Practice
for Determining Resistance of Synthetic Polymeric Materials to
Fungi, observed fungi growth rating on the specimens include:
0-None
1-Traces of growth (less than 10%)
2-Light growth(10 to 30%)
3-Medium growth (30 to 60%)
4-Heavy growth (60% to complete coverage)

{4k ASTM G21-1996 (2002 #53THR) & mk i 7 T4 b E 51404 3]
BB RERERFR:
0-F 4 &
1= 8F A & (<10%)
2- g2 & & (10 - 30%)
3- P & 4 £ (30-60%)
4-F F £ £ (60%-2 @ & £)

2. As specified by applicant, the Chinese report is translated from the
English report. In the event of any discrepancy, the English version
shall prevail.

Tha measurement rasults only apply to the submitied samples.
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Test Part Description

i 3R B iz 1

No.1 . 100% Acrylic solid surface sink(arange)
BEHF o AERRME(EE)

No.2 100% Acrylic solid surface sink(light blue)
BAEANFToASELREGEES)

No.3 100% Acrylic solid surface sink(light green)
BAEHFOANSBAMRGEGES)

No.4 100% Acrylic solid surface sink(pink)
BHEAFTCABLAEGHE)

No.5 100% Acrylic solid surface sink(white)

RAATSANELAM(EE)

1 i
Inspected by/F % A - [oa e,

/
S -
Written by/ & ] A : ,-}\,-’L{ b Approved by/jtt /fE A — i‘f]t

“** End of Report/3j & & g™
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